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Improvement on Workability of Wire Rod
by DH Vacuum Degassing
Kamematsu MATsUDA, Yoshihiro IRIE
Kazuo Oxamoro, Naoki EcucHi
and Kdje NAKASHIMA
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Table 1. Chemical composition of wire rod.
C % size | Mno P % S % Cu % Sol Al %
0-10~0-50 0-15~035 | 0°30~0°-90 <0-030 <0-030 <025 <0-020

Which contains eight groups

Table. 2. Ladle analysis and gas content.

Heat Ladle analysis Gas content
Treatment Sol Al Billet | Wire rod
1 0:26 | 0°24 ] 0'46 0-020 | 0-021 [ 0-05 0-010 18 04 21 0-3
DH 2 [026:023| 048 0-016 | 0-016 | 0-09 0-010 16 0-7 21 0-8
3 0-24 | 0025} 043 0-028 | 0-024 | 0-09 0-009 21 0-3 18 03
4 028|025 049 0-024; 0022 | 011 0-008 23 05 16 02
Non DH 5 0-24 1 0-25( 0-48 0-021{ 0'019| 0O-10 0+ 008 27 20 27 1-7
fon 6 |024|025( 0-42 0-022 | 0024 | 008 0:020 29 2:4 16 1-4

— 16 —

¥.



b

4

4

AxgifBaE 73 BMEA#BHEAE (1) 445

DHu B IR BEmIC X, BESHR E11~319,
KEZEERERT 71~76% Th Fh{EWiEE5RL, DH
BIZI M7 A REr+o2obhi.
32 MHoERyEE

9-5mm § #H# D as roll TOBERE, FIEREE, B
UXRIUVCERYBREOEREEICDHEGHE X JEunEfH o
EREdLNA»O/. 7'2mm§ B REI21kE 600,
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a : DH treated heat No. 1
b : Not treated heat No. 6
Diameter of wire : 7°2mm after cold extrusion from 9'5mm

Photo. 1. Comparison of nonmetallic inclusion.
%400 (3/4)

Table 3. Nonmetallic inclusion in billet. (dggx400)

Sulfide L.
Treat-|Heat da+B+c - Oxide in
ment { No. da % |dB+c % % At;gc%Atype%
1 |0-056, 0°050 | 0-106 | 67°6 32-4
DH 2 |0°040| 0°053 | 0-093 84-2 15-8
3 |0°077 | 0-041 0-118 | 8l1-6 18-4
4 |0°079] 0-041 0-120| 74-3 257
Non 5 [(0:°049| 0-047 0-09 | 750 250
DH 6 |0°064| 0066 | 0-130 | 578 42-2

Table 4. Macro-streak-flow test.

Total length

Number (N/dm?) (mm/dm2)

Treat-| Heat

ment | No. |1 o[ Middle| Bottom|Top| Middle| Bottom
1 101] o 1-6 03] o 29
op | 2 (07 0 1.3 [ 1:9] 0 37
3 |0 | 02| 020 | 06| 009
4 |01 0" 1ol |04 0 0-4
Non | 5 |06 09 | 07 |24 48 [ 279
DH| 6 |04 16 | 1'5 | 1:7| 59 | 84

MEL7. ZOFRCERMOELETIC 6-8mm§ &L
BTSN, BulE T2t DHoE O RR
—RBHL»THB. —F Fig. 1-BZRLAL XS ICHE
SHENS CEMTHSYET 52, DHoBEMEIER—S
SGHETHLMIKRAFCTHS. %4 Table 3 TRL
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Fig. 1. Results of cold torsion tests.
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Fig. 2. Results of cold forming tests.
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‘Manufacture of Milder Steel Sheet by Con-
‘tinuous Annealing Process
(Study on over aging treatment of low carbon
:steel sheet— 1)
Kazuo Matsupo and Takayoshi SHIMOMURA
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Fig. 1. Over aging treatment cycle.

Table 1. Hot rolling condition and chemical composition of specimen.
Hot rolli : ' : iy
Specimen con dil:c?oxllng(°0) Thickness (mm) g(zlljction Chemical composition (%)
mark Finishing | Coiling | Hot rolled [Cold rolled
temp. temp. sheet sheet (%) G Mn P 5 N
A 840 580 2'3 0-6 73-9 0-04 0-26 0-012 | 0-016 |0-0016
B 855 565 23 0-243 89-4 0-06 0-36 0-019 | 0-016 | 0-0016
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